
 

 

March 4, 2025 

Nevada Medicaid Web Announcement 3572 

Attention Provider Types 20 (Physician, M.D., Osteopath, D.O.), 24 (Advanced 
Practice Registered Nurses), and 77 (Physician’s Assistant): 

Error Code 5528 Updated for Antepartum Procedure Codes 
Claims submitted by provider types (PT) 20 (Physician, M.D., Osteopath, D.O.), 24 (Advanced Practice Registered 
Nurses), and 77 (Physician’s Assistant) for procedure codes 59425 (Antepartum Care Only) or 59426 (Antepartum 
Care Only) were denying with error code 5528 (1 unit allowed per 9 rolling months) when a history claim was paid 
to another billing provider.  

The service limitation for these procedure codes is one unit per 9 rolling months per billing group, and error code 
5528 has been updated in the Medicaid Management Information System (MMIS). Effective with dates of service 
on or after July 17, 2023, claims that meet the above criteria will no longer deny with error code 5528.  

See the PT 20, 24, and 77 Billing Guide for more information about antepartum care codes. No claims will be 
reprocessed automatically. 

https://www.medicaid.nv.gov/Downloads/provider/NV_BillingGuidelines_PT20-24-77.pdf

